2024 Annual BMP/PPP Review

Please provide your signature below to certify that you have reviewed and approved the
May, 2024 Mine Pollution Prevention Plan.

Name/Title Signature
Robert Napler W_Rovert Napier
Team Leader, Environment W. Robert Napier (May 28, 2074 10:34 AKDT)
Michael Gonzoales _ )
Manager, Tailings & Environment ’?W
Robert Merculieff
General Supervisor, Mine Robert Merculieff (May 31, 2024 15:38 AKDT)
Richard Hudson g
Manager, Operations Richard Hudson (May 21, 2024 12:34 AKDT)
David Marshall

Previid Wanshall
Sr Supply Chain Coordinator
Bob Chandler Bob Clandler
Response Chief Bob Chandler (May 21, 2024 08:48 AKDT)
Rebecca Hager Rebecca Haqger

Environmental Coordinator-Stormwater Rebecca Hager (May 21, 2024 08:42 AKDT)
[...]
barite, construction grade waste and competent mineralized overburden. The overburden
stockpile straddles the topographic saddle that separates the South Fork Red Dog Creek
and Bons Creek drainages. Overburden material is primarily highly weathered, non-min-
eralized material such as shale, stripped organic materials and materials excavated from
the tailings and mill site areas during construction.

3.2.3 Qanaiyaq Deposit

The Qanaiyaq Deposit is located on the ridge top between the South and Middle Forks of
Red Dog Creek, above the main waste dump. In 2016, development activities were initi-
ated on the Qanaiyaq Deposit.

3.2.4 DD-2 Material Site

The DD-2 material sites are located to the northwest of the overburden storage area.
There are two sites approximately 1,200 feet apart, connected by a road that runs along
the western side of the tailings impoundment. Initially, both sites were used as borrow
sites fornon-mineralized construction rock. The northern site is still active while the south-
ern site, where suitable material was exhausted, is now used as a supplemental tailings
storage area, draining into the main TSF.

During the summer, the northern site may be active with drilling, blasting, loading, hauling
and crushing activities. The crusher system consists of a jaw crusher, screen, cone
crusher and several conveyors. A dust suppression system utilizing water is operated
when the crusher is running. A portable generator, fueltank and control room are provided.

3.2.5 Crusher and Coarse Ore Stockpile

The gyratory, or primary, crusher sits at the edge of the crusher stockpile pad, and was
installed in 1998. The primary crusher is housed in a building along with associated sys-
tems including an apron feeder, baghouse and a drive assembly for the conveyor belt
which transports crushed ore to the coarse ore stockpile building (COSB). The older jaw
crusher, which began operation in 1989, is located near the primary crusher and is oper-
ated during maintenance of the primary crusher. The jaw crusher is located in an enclosed
building which also houses a feeder and related systems, and a drive system for the con-
veyor belt which transfers crushed ore to the COSB.

The COSB stores crushed ore prior to milling. It has a capacity of 15,000 tonnes and feeds
conveyors which transport ore from the stockpile to the mill grinding circuit. The COSB
and ore conveyors are completely enclosed to minimize fugitive dust emissions.

In 2006, significant improvements were made to the crusher bag houses and in 2007, an
improved dust collection system was installed in the COSB.

3.3 Mill Complex
3.3.1 Process Plant
The mill employs grinding and conventional froth flotation to recover mineral concentrates

of sphalerite (zinc sulfide) and galena (lead sulfide) from crushed ore. The concentrates

Teck Alaska Incorporated e May 2024 e Page 7



are shipped to smelters worldwide where the minerals are smelted and refined into zinc,
lead and silver metal.

The mill complex is housed in a building that was assembled from modules shipped to the
mine site during construction. Inside the mill complex, crushed ore is subjected to primary
and secondary grinding, lead and zinc rougher flotation and a regrinding operation, as well
as lead and zinc cleaner flotation. In the primary grinding circuit, crushed ore is mixed with
process water to form a slurry which is wet-ground in semi-autogenous grinding (SAG)
mills and ball mills that reduce the ore particle size to less than 50 microns (um).

In the froth flotation circuits, lead and zinc minerals are separated from the non-payable
(gangue) minerals. Several stages of flotation are necessary to achieve high grade con-
centrate products with maximum recovery of payable minerals and an efficient separation
of the lead and zinc minerals into their respective concentrates. The gangue minerals,
referred to as tailings, are discharged in slurry form from the mill to the tailings impound-
ment for permanent storage. The floors of the mill and its related support facilities function
as sumps to collect and contain any spillage of process water and slurry inside the build-
ings.

Process reagents are used for pH control and to achieve an efficient mineral separation
in the flotation circuit. These reagents are considered to be “significant materials” (Section
4.1) and are listed in Table A.1, Appendix A.

Slurried Pb and Zn concentrates are filtered to approximately 8-9% moisture and trans-
ported via an enclosed conveyor to a concentrate storage building (CSB) adjacent to the
mill.

Concentrate is trucked 52 miles from the CSB to the Red Dog Port site, on the Chukchi
Sea, 16 miles south of Kivalina. The haul road and port are the principal components of
the De Long Mountain Regional Transportation System (DMRTS), which is owned by the
Alaska Industrial Development and Export Authority, and operated and maintained by
Teck Alaska Incorporated. With the exception of the first segment of the haul road between
the mine CSB and the tailings impoundment back dam intersection, the DMRTS s outside
the scope of this PPP; storm water management for the DMRTS is documented under
separate cover.

There are several other facilities that are associated with the mill, which are described in
the following sections.

3.3.2 Reagent Building

The reagent building, constructed in 1996, is located to the west of the mill and is con-
nected to it by an enclosed walkway/utilidor. The building provides temporary storage and
facilities in which to mix process reagents, which are transferred to the mill via an enclosed
utilidor. Process reagents are listed in Table A.1, Appendix A.

Reagents may be brought daily from cold storage. They are generally shipped in bulk
bags, totes and barrels. All containers and tanks are clearly marked in accordance with
MSHA guidelines and are stored according to compatibility. There are mixing and day
tanks in the reagent building. Reagents are mixed with water and transferred to day tanks

Teck Alaska Incorporated e May 2024 e Page 8



from where they flow to holding tanks in the mill. Day tanks typically hold one to three
days’ supply, depending on demand which varies with plant throughput and ore grade.

3.3.3 Concentrate Storage Building

The mine CSB is located adjacent to the mill. Filtered concentrates of lead and zinc are
stockpiled inside the building while awaiting shipment to the port site. The CSB is com-
pletely enclosed and has a storage capacity of approximately 32,000 tonnes of concen-
trate. Concentrate haul trucks enter the building along one side and are loaded with
approximately 120 tonnes of concentrate by front end loaders operating inside the CSB.
Haul trucks enter and exit the building through insulated fabric doors that are closed during
the loading process, to contain fugitive dust emissions.

3.3.4 Powerhouses

The powerhouses provide electric power to the Red Dog Mine site. They are located on
the mill site, adjacent to the mill and CSB. Between the two powerhouses, there are eight
diesel-fired generators each rated at 5,000 kilowatts (kW) electrical output. Heat is sup-
plied to the mine site buildings by waste heat recovery units (WHRUS) that utilize diesel
engine exhaust gas to heat a glycol/water mixture that is circulated by pumps.

Three 650 kW diesel generators are installed to supply emergency power. In addition,
there are three 300 hp standby boilers to provide support in the event of a power failure.

3.3.5 Metallurgical Laboratory

Small quantities of ore and mill grinding and flotation products are routinely collected and
tested in the metallurgical laboratory to monitor the efficiency and condition of the milling
processes. Samples of the products are submitted to the analytical laboratory for chemical
analyses. Analyzed samples are recycled to the milling process. The total quantity of ores
and flotation products processed in the lab is on the order of 5,000 pounds annually.

Small quantities of process reagents, in addition to nitric and hydrochloric acids, are used
in the metallurgical laboratory. Unused chemicals are disposed of via sink and floor drains
that are plumbed to the mill tailings box, where they mix with the tailings prior to being
discharged to the tailings impoundment.

3.3.6 Analytical Laboratory and Bucking Room

Rock samples are crushed and prepared in the bucking room prior to submission to the
analytical laboratory for metals analysis. Samples of rock, flotation circuit composites and
metallurgical samples are routinely delivered to the analytical laboratory for inorganic
chemical analysis. Generally, the laboratory may process two to three tonnes of material
per week, the majority of which is rock sampled from blast holes and samples submitted
by the Geology department during the summer drilling programs. These samples are dried
and split for analysis, with over 90% of the samples being discarded; a few pounds of
samples are typically kept for long term storage each week.

Teck Alaska Incorporated e May 2024 e Page 9



3.3.7 Potable Water Treatment Plant

The potable water treatment plant provides potable water to approximately 700 people at
the mine site. The plant treats raw water from the Bons Reservoir near the contractors’
personnel accommodations complex (ConPAC) and supplies potable water at an average
rate of approximately 65,000 gallons per day. Treatment includes polymer (flocculant) ad-
dition, two-stage sand filtering and calcium hypochlorite (chlorine) disinfection. From the
treatment plant holding tank, treated water is pumped to the PAC, mill complex and ser-
vices complex as well as to other small buildings within the mill site.

Less than 50 pounds of polymer (which is non-hazardous) and calcium hypochlorite, in
addition to much smaller guantities of potassium hydroxide and acetic acid, are kept on
hand in the potable water treatment plant. There is almost no potential for these sub-
stances to contact storm water. Polymer and calcium hypochlorite are stored in bulk in a
connex in the laydown yard.

3.3.8 Sewage Treatment Plant

The sewage treatment plant (STP) was constructed in 1990 and upgraded in 1991. It is
located between the PAC and the mill. Domestic waste water is collected from the PAC,
mill and services complex, processed and discharged to the tailings impoundment at an
average rate of approximately 16 million gallons per year. Average throughput is typically
30 gallons per minute (gpm) but this varies depending on time of day and camp population.

Waste water treatment consists of solid/liquid separation and disinfection. STP solids are
collected from the waste water by two rotating strainers prior to disinfection. The solids
are dewatered in an automatic press, collected and incinerated.

Calcium hypochlorite solution is added to the STP effluentfor disinfection and odor control,
using an automated injection system. There are generally 50 pounds or less of sodium
hypochlorite stored at the STP at any given time. Bulk storage is in a connex at the
laydown yard.

3.3.9 Industrial Waste Water Treatment Plant 2

The industrial waste water treatment plants (WTP1 and/or WTP2) treat excess water ac-
cumulating in the tailings impoundment and discharge treated water to Middle Fork Red
Dog Creek under APDES Permit AK0038652 (Outfall 001). The plants treat and discharge
seasonally during the open water season, typically May to September. They treat tailings
pond water for the removal of dissolved metals, principally zinc by lime precipitation and
cadmium by precipitation with sodium sulfide. The plants use high density sludge (HDS)
technology, which entails partial recycle of clarifier underflow to reduce the water content
of the treatment plant sludge.

Precipitation of metals begins in tanks with agitators. Flocculant is then added and the
precipitated solids are separated from the treated water in a clarifier. Clarifier underflow,
containing the solids, is recycled to the inlet. A bleed from the recycled underflow is dis-
charged via pipe to the tailings impoundment. Clarifier overflow passes through sand filters
before being discharged to Middle Fork Red Dog Creek.

Teck Alaska Incorporated e May 2024 e Page 10



Significant quantities of lime, sodium sulfide and flocculant are used in the WTPs. Lime is
typically stored in the lime area and other WTP chemicals may be stored in bulk in con-
nexes in the laydown yard from where they are transferred to the WTP as needed.

3.3.10 Industrial Waste Water Treatment Plant 3

Water treatment plant (WTP3), brought on-line in 2006, can treat water from the waste
rock stockpile or the mine water system prior to discharging it to the tailings impoundment.
The operation of WTP3 uses lime precipitation to reduce dissolved metals and TDS load-
ing to the tailings impoundment. The plant operates during the open water season, typi-
cally late May to early October.

3.3.11 Reverse Osmosis Plant

In 2019 a Reverse Osmosis (RO) plant was installed in response to high in-creek TDS
levels that were causing issues with meeting in-stream discharge limits. RO water is
blended with treated water from WTP2 in order to meet discharge limits at Outfall 001
while still allowing the reduction of water volume in the tailings impoundment.

3.4 Tailings Impoundment

The tailings impoundment straddles the South Fork Red Dog Creek southwest of the mill
site (Figure 5). The impoundment and its related facilities consist of an earth-filled dam
with a liner on the upstream face, a lined seepage collection pond and pumpback system,
tailings distribution line, reclaim barges and pumpback system, and diversion channels.
The dam has been built in stages utilizing a downstream construction method

Slurried tailings, a Bevill-exempt waste stream, are delivered in a pipeline from the tailings
pumpbox and deposited in the impoundment, where they are stored permanently. A por-
tion of the tailings are stored subaerially in a beach against the upstream face of the tail-
ings dam, but most are stored subaqueously, under the cover of ponded free water.

Annual inflow to the tailings pond includes storm water in the form of direct precipitation
and runoff from the land surfaces around the impoundment. Non-storm water inputs in-
clude the process water which is discharged along with the tailings from the mill, vehicle
wash water and treated domestic waste water. Excess storm water accumulating in the
pond is treated for removal of dissolved metals prior to being released to Middle Fork Red
Dog Creek under APDES Permit AKO038652, as described in the previous section.

3.5 Ancillary Facilities
Due to the remote nature of the mine site, project facilities include infrastructure not nor-
mally associated with mining facilities. The major ancillary facilities are described in the
sections that follow.

3.5.1 Personnel Accommodations Complex
The personnel accommodations complex, or PAC, is located adjacent to the mill and con-

nected to it by an elevated, enclosed walkway. The PAC houses 511 people and includes
kitchen and laundry facilities. It was constructed in 1989 and expanded in 1997 and 2019.

Teck Alaska Incorporated e May 2024 e Page 11



There are no industrial activities at the PAC. Domestic effluent is pumped to the STP for
treatment.

3.5.2 Airport

A paved airstrip capable of handling commercial jet aircraft is located approximately three
miles SSW of the mill, in the Bons Creek watershed. The paving of the Red Dog airstrip
in 2006 and other recent upgrades, including the development of a global positioning sys-
tem (GPS) guided landing system, require the use of de-icing solutions to maintain the
safe flight requirements of the Federal Aviation Administration (FAA). The de-icing solu-
tions chosen by Teck (50% potassium acetate solution for runway de-icing and 88% pro-
pylene glycol solution for aircraft de-icing) are considered the aviation industry standard
for environmentally-friendly products. The annual usage of de-icing solutions will vary de-